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Test No. Hole |Sample Depth Specimen Dimension| w; Ue & Falli;;emk Rate of | FF3%3% 18 B > & A TAF Logo
No. No. :
Diameter| Length Mode Strain Yii
Rock Type
m mm mm % | MPa(kgf/em?®) | % mm/min | kN/m’(t/m’)

*@QRUC-1| A-1 | R-1 | 23.80-24.00 | 58.18 | 132.60 | 18.5| 0.38(3.88) 1.5 | sman 0.31 19.16(1.95) | Kawhze

*@QRUC-2| PI-CL | R-1 | 44.73-45.00 | 59.83 | 128.87 | 19.6 | 0.10(1.05) | 1.17 | #u&eEz 0.37 19.88(2.03) | k@ ahe

*QRUC-3| P2-7 | R-1 | 50.67-51.00 | 59.72 | 127.62 | 19.0 | 0.06(0.61) 1.18 | #hepsr g 0.37 19.87(2.03) | K@abe

*@RUC-4| P2-22 | R-1 | 50.70-51.00 | 59.67 | 127.67 | 20.1 | 0.09(0.96) | 1.18 | swaFz 0.37 20.25(2.06) | k@ahe

*©QRUC-5| P3-7 R-1 58.50-58.70 60.19 12998 | 24.7 0.30(3.06) 1.54 $iy 1) BF 3 0.32 19.67(2.01) AR R

*ORUC-6| P-4 | R-1 | 49.60-49.80 | 59.48 | 131.28 | 20.0 | 0.0900.96) | 1.14 | snimee2 0.32 20.93(2.13) | kK@ ape

*©RUC-7| P5-CL | R-1 | 49.00-49.40 | 60.90 | 129.70 | 202 | 0.07(0.74) | 1.93 | swgezn 0.32 19.60(2.00) | k& ah2

*©ORUC-8| P7-18 R-1 49.80-50.00 61.33 12947 | 22.5 0.04(0.39) 1.55 iy 55 H 0.32 19.67(2.01) K &5
M (DA R F QTR PSS EHETE (S)* &g k2 B A &8 AR0.50 mm - A3 IR 56 SO fE.

(2) R K BRI L 14 EASTM D7012-14 # ::C 347
(3) ¥ 4234 B :Unit Weight: 1 t/m> = 9.81 kN/m’ , Stress : 1 kgf/om’ = 98.1 kPa .
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AEHA6E $337
& %4 3%:JL-19080103 ; X5 B $#7:2020.05.04~09.14
Test No. }I?le Sa;nple Depth Specimen Dimension| w; Uc & Failure Rate of | FF323&3E B » KX ATAF Logo
0. 0. _
Diameter | Length Mode Strain Yii
Rock Type
m mm mm % | MPa(kgflem®) | % mm/min | kN/m’(t/m’)

*©QRUC-9| TW-1 | R-1 | 35.32-35.62 | 60.15 130.70 | 18.7 0.28(2.86) 1.53 $hi 55 3 0.32 18.59(1.90) | &R &iRE & %

*ORUC-10[ TW-2 | R-1 | 37.70-38.00 | 59.66 129.76 | 24.8 0.26(2.61) 1.16 e 5 R 0.32 19.58(2.00) V&R
*ORUC-11| TW-5 | R-1 | 42.40-42.65 | 59.86 128.24 | 21.2 0.04(0.36) 234 | e E R 0.32 20.17(2.06) | &k & RE#h %

*©RUC-12[ TW-7 | R-1 | 37.67-38.00 | 58.08 128.53 | 25.0 0.25(2.55) LA%F Sy BF 2 0.32 19.76(2.01) VAR

*ORUC-13] TW-8 | R-1 | 37.60-37.90 | 60.85 128.07 | 26.5 0.09(0.93) 1.56 S ve) B 2 0.32 19.53(1.99) &R R

------ AR g

s (DAREDREHATRE I GEEHELE T O)* R mECHAZEE E T ARMN0.50 mm > A8 1 56 I fE.

(2) A RER AR 4 ARIEASTM D7012-14 F 3£C 34T

(3)# A 3% B :Unit Weight: 1 t/m> =9.81 kN/m’, Stress : | kgf/om® = 98.1 kPa .
(DARRERIREFIF E R RIBAEH

REEATREST R E.
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Project No.:  JL-19080103  TestNo RUC-1
Hole No.: A-1 Sample No.: R-1
Rock Type: R & Ey = Depth , (m): 23.80-24.00
0.6
0.5
= 0.4
= AN\
¢ o /1N
fu . 4
7 Vd \\
o
2 02 /
0.1 /
4
0.0 e
0.0 1.0 1.5 2.0 5 3.0
Axial Strain , %
Hy , mm 132.60
Dy, mm 58.18
H,/D, 2.28
w;, % 18.5
e » KN/m’(t/m) 19.16(1.95)
Uc, MPa(kgf/cm?®) 0.38(3.88)
&, % 1.50
Failure Description Failure Mode b EE




o~
N
SINO GEOTECH

AT RARE
5B B e 58 B R ER AR

e "»"i\'\‘ -f é(‘o‘\“-
(o AALESRE N

\

% B} 10 T AL H 7822 3]
S~ SINO GEOTECHNOLOGY, INC,

TAF )
.\4.. '.\.:-,

~— s ..;-ﬁj};_f V

Civil Engineering
Laboratory
0747
# 4 4 9%:2020082

AREXA6R F3I5R
X% B #1:2020.09.10~14

Axial Stress , MPa
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Project No.: ~ JL-19080103 RUC-2
Hole No.: P1-CL Sample No.: R-1
Rock Type: LRI Depth , (m): 44.73-45.00
// ~
L]
0.0 0.5 1.0 1:5 2.0 23 3.0
Axial Strain , %
Hy , mm 128.87
D,, mm 59.83
Hy/D, 218
w;, % 19.6
Vg » KN/m’(t/m’) 19.88(2.03)
Uc , MPa(kgf/em®) 0.10(1.05)
&, % 1.17
Failure Description Failure Mode B A5
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Axial Stress , MPa

Test No.:

Project No.: JL-19080103 RUC-3
Hole No.: P2-7 Sample No.: R-1
Rock Type: AR E Depth , (m): 50.67-51.00
0.6
0.5
0.4
0.3
0.2
0.1
—
/
i L=
0.0 0.5 1.0 1.5 2.0 2.5 3.0
Axial Strain , %
Hy, mm 127.62
Dy, mm 59.72
Hy/Dyg 2.14
Wi, % 19.0
v » kKN/m’(tm’) 19.87(2.03)
Uc , MPa(kgf/em?) 0.06(0.61)
&, % 1.18
Failure Description Failure Mode b EF B
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Axial Stress , MPa

Project No.:  JL-19080103 ™ ===Test No.: RUC-4
Hole No.: P2-22 Sample No.: R-1
Rock Type: X’ & E) = Depth , (m): 50.70-51.00
0.6
0.5
0.4
0.3
0.2
0.1 -
/
00 L=
0.0 0.5 1.0 1.5 20 2.5 3.0
Axial Strain , %
Hy,, mm 127.67
Dy, mm 59.67
Hy/Dy 2.14
Wi, % 20.1
vg » KN/m’(t/m) 20.25(2.06)
Uc , MPa(kgf/cm?) 0.09(0.96)
&, % 1.18
Failure Description Failure Mode 5y £ B
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Project No.: JL-19080103 Test No.: RUC-5
Hole No.: P3-7 Sample No.: R-1
Rock Type: X &7 5 Depth , (m): 58.50-58.70
0.6
0.5
£ 0.4
>
g 03 -
Z AN\
)
: / \
0.1 /
—
0.0 ._=-‘/
0.0 0.5 1.0 1.5 2.0 2.5 3.0
Axial Strain , %
H, , mm 129.98
D, , mm 60.19
Hy/D, 2.16
w;, % 24.7
Y » kN/m’(t/m’) 19.67(2.01)
Uc , MPa(kgf/em?) 0.30(3.06)
&, % 1.54
Failure Description Failure Mode dhe BF H
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Axial Stress , MPa
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Project No.:  JL-19080103 T TestNo.: RUC-6

Hole No.: P-4 Sample No.:  R-1
Rock Type: VAR Depth , (m): 49.60-49.80
// \\\
4_=_____/
0.0 0.5 1.0 1.5 2.0 2.5 3.0
Axial Strain , %
H, , mm 131.28
Dy, mm 59.48
Hy/D, 2.21
w;, % 20.0
Yo » kN/m’(t/m’) 20.93(2.13)
Uc , MPa(kgf/em®) 0.09(0.96)
&, % 1.14
Failure Description Failure Mode EhE) B
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Axial Stress , MPa

Project No.: JL-19080103 N | Test No.: RUC-7
Hole No.: P5-CL Sample No.: R-1
Rock Type: R o5 Depth , (m): 49.00-49.40
0.6
0.5
0.4
0.3
0.2
0:1
— I
-_____________-.—-‘
0.0 0:5 1.0 1.3 2.0 Vil 3.0
Axial Strain , %
H,, mm 129.70
Dy, mm 60.90
Hy/D, 2.13
w;, % 20.2
ve , KN/m’(t/m’) 19.60(2.00)
Uc , MPa(kgf/cm?) 0.07(0.74)
&, % 1.93
Failure Description Failure Mode e s
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Project No.:  JL-19080103 " Test No.: RUC-8
Hole No.: P7-18 Sample No.:  R-1
Rock Type: VAR Depth , (m): 49.80-50.00
0.06
0.05
g 0.04
= il “\\
2 0.03 ,/ e
7 / N
/
2 002 7
/
0.01 //
|
0.00 L
0.0 0.5 1.0 1.5 2.0 2.5 3.0
Axial Strain , %
Hy , mm 129.47
D, , mm 61.33
Hy/D, 2.11
wi, % 225
Yi » KN/m’(¥m’) 19.67(2.01)
Uc , MPa(kgf/cm?) 0.04(0.39)
&, % 1.55
Failure Description Failure Mode b e B H
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Axial Stress , MPa

Project No.:  JL-19080103 " Test No.: RUC-9
Hole No.: TW-1 Sample No.: R-1
Rock Type: REREEE Depth , (m): 35.32-35.62
30.0
25.0
20.0
15.0
10.0
5.0
0.0
0.0 0.5 1.0 1.5 2.0 2.5 3.0
Axial Strain , %
H, , mm 130.70
Dy, mm 60.15
Hy/Dy 2.17
w;, % 18.7
Yi » KN/m’(tm’) 18.59(1.90)
Uc , MPa(kgf/em?) 0.28(2.86)
&, % 1.53
Failure Description Failure Mode i?r:b re) 25 #
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Project No.: JL-19080103 Test No.: RUC-10
Hole No.: TW-2 Sample No.: R-1
Rock Type: REF & Depth , (m): 37.70-38.00
0.6
0.5
£ 0.4
=
g 03
Z —
lc—" -
.; / \
< 02 / \
) s B
pa
=4 \
0.0 L=
0.0 0.5 1.0 1.5 2.0 2.5 3.0
Axial Strain , %
Hy, mm 129.76
Dy, mm 59.66
Hy/D, 2.17
w;, % 24.8
vi , KN/m’(t/m’) 19.58(2.00)
Uc , MPa(kgf/em®) 0.26(2.61)
&, % 1.16
Failure Description Failure Mode LEIOR 8




T 12 . L,
ey & ) I AT R 185 3]
72" SINO GEOTECHNOLOGY, INC.

RITRERE
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RUC-11
Hole No.: TW-5 Sample No.: R-1
Rock Type: K& REE Depth , (m): 42.40-42.65
(B
0.0 1.0 2.0 3.0 4.0 5.0 6.0
Axial Strain , %
H, , mm 128.24
D,, mm 59.86
Hy/D, 2.14
w;, % 212
va » KN/m’(t/m’) 20.17(2.06)
Uc , MPa(kgf/em?) 0.04(0.36)
&, % 2.34
Failure Description Failure Mode LEIGE
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Axial Stress , MPa
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Project No.: RUC-12
Hole No.: TW-7 Sample No.: R-1
Rock Type: I &y Depth , (m): 37.67-38.00
Y
7
—‘/
0.0 0.5 1.0 1.5 2.0 2.5 3.0
Axial Strain , %
H,, mm 128.53
D, , mm 58.08
Hy/D, 2.21
w;, % 25.0
vi , KN/m’(t/m’) 19.76(2.01)
Uc , MPa(kgf/cm?) 0.25(2.55)
&, % 1.17
Failure Description Failure Mode she A
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Axial Stress , MPa

SRTEEPEHINSS

Project No.:  JL-19080103  ======" Test No.: RUC-13
Hole No.: TW-8 Sample No.:  R-1
Rock Type: VAR Depth , (m): 37.60-37.90
0.6
0.5
0.4
0.3
0.2
0.1
.
//
/
0.0 =]
0.0 0.5 1.0 1.5 210 2.5 3.0
Axial Strain , %
Hy , mm 128.07
Dy, mm 60.85
Hy/Dg 2.10
w;, % 2605
Yi » kN/m’(tm’) 19.53(1.99)
Uc , MPa(kgf/em®) 0.09(0.93)
&, % 1.56
Failure Description Failure Mode sy B R




